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-------------------------------------
How to use this Parts List 

The illustrations on this Parts List are drawn on the basis of AZ7020G-Y5-8 with Flat Knife. 
The items from No.1 to No.l3 contain the standard model. 

The following items included No.l4 contain the submodel and Device. 
The dimension of Collar on this Parts List shows Inside diameter X Outside 

diameter X Width. 
Numbers on a connector show sizes of joints. 

Explanation of Marks (marked at the Side of Part No.) 
[ ] means this part is changed from the previous Parts List 

Inside of [ ] shows the previous Part No. and the shape of screw or the like. 

+ means this part and model is added to the previons Parts List 

How to place an order for the parts * When placing an order for the parts from this Parts List, please clearly state the Parts No. 
(e.g.215021 0) which you require so that we can deliver the correct Parts to you. * When the Part No. is "0020004" . please place an order for the part by showing "0020004" 

or "20004" . 
* When ordering Air Tube, please inform us of the Part No. and the length. 

This Parts Listis subject to change without notice. 
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MISCELLANEOUS COVERS(l) :t.JJ\-~{*( 1) 1 

Ref.No Parts No. Description c ~ Amt. Req llll 

1 2100006 Cloth Plate ?DA:tv-" 
2 2150210 Cloth Plate(Lower) ? DA :tv- H""f) 
3 2100014 Rubber Cushion ? DA :tv- H"""FJ±!x~ 

4 001123 Washer '7 'Y :;_; t' 5 
5 000644 Spring Washer A :t 1) 'Y 7· '7 'Y '5/ t' 3 
6 110045 Screw(M4-0.7 x 12) 1.1:-*~/ 3 
7 2100011 Cloth Plate Eccentric Bushing I=\=-iz 'Y/•y ~.:I. 

8 160001 Screw(M4-0.7 x 4) 1.1:-*Y' 
9 2100012 Collar(4 x 9 x 6mm) f.J7-

10 003637 Screw(l /8-44 x 2.5) 1.1:-*Y' 

1 1 2150015 Cloth Plate Spring ? DA :tv- "1\-* 1 
12 110012 Screw(M4-0.7 x 5) 1.1:-*Y' 2 
13 100001 Lock Nut 0•:;?7-•y" 
14 110031 Stop Screw(M4-0.7 x 12) A" 'Y 1\-*Y' 

15 0020004 Oil Cap /1"1' J[.,::ft' 'Y / 

16 0020005 0-ring (P28) 0 I) '";,.1/j'' 

17 2150287 Top Cover ...tt.JJ\- 1 
18 110016 Screw(M4-0.7 x 15) 1.1:-*Y' 6 
19 2150026 Top Cover Gasket ...tt.JJ\-J '\ 'Y =\=- 'Y 

20 2100864 Oil Reservoir Gasket )!H~-7 }\ 'Y =F 'Y 

21 2151054 Oil Reservoir )!H~-7 1 

22 006816 Screw(l /4-24 x 8) 1.1:-*Y' 4 

23 0032879 Oil Reservoir Rubber Cushion(Biack-colored) 19J~:::f .U(~ts) 3 

24 0033627 Oil Reservoir Rubber Cushion(Green-colored) 19J~:::f .U(~ts) 

25 
26 2100875 Oil Reservoir Positioning Bar )!H~-7~~~ 4 

27 300004 Washer '7'Y~t' 4 

28 120017 Screw(M5-0.8 x 15) 1.1:-*Y' 6 

29 0020137 Drain Hole Seal J\•y=fy 1 

30 005075 Drain Hole Screw(3/8-24 x 8) )!H~=F-* Y' 

31 
32 2151056 Wind Guide Plate m~J::*j:f& 

33 110013 Screw(M4-0.7 x 8) 1.1:-*Y' 2 

34 300043 Washer '7 'Y :;_; t' 2 

35 2049401 Serial Number Plate :j~!llf :t v- " 1 

36 000726 Rivet 1.1:.><~ 2 
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MISCELLANEOUS COVERS(2) :t.JJ~- OOfRd2) 2 

Ref. No Parts No. Description [J 

~ Amt. Req llll 

1 2150727 Side Cover -mUliD:t.JJ\- 1 
2 110013 Screw(M4-0.7 x 8) .tC-*9 5 
3 
4 2150018 Eye Guard Holder 7-1::t.i-~~ 
5 170032 Screw(M4-0.7 x 5) .iC-*>'' 
6 000010 Conical Spring Washer .lllll\"*-'7 'Y ~"\? 2 
7 2150125 Eye Guard y.-(jj'-1'' 1 
8 110076 Screw(M3-0.5 x 6) .lC-*9 2 
9 000444 Washer '7 '/' ~ "\? 2 

10 2150023 Needle Bar Oil Defender ~~;m~?-

1 1 110012 Screw(M4-0.7 x 5) .lC-*9 2 
12 2150024 Needle Bar Oil Seal · ~~~-)[, 1 
13 190015 Screw(M 14-2 x 6) .iC-*>'' 2 
14 2150025 Logo Plate o:f-x-?~ 

15 110106 Screw(M4-0.7 x 8) .lC-*9 2 
16 390183 "AZ-G" Logo Mark AZ-GD:fx-? 
17 390205 Brand Name Sticker(70mm) ~~ 
18 390204 Brand Name Sticker(l22mm) ~~.& 
19 2100538 Front Cover Latch Spring MOO::f:t.JJ\-7 '>' 7-l\"*-

20 0024446 Front Cover Hook MOO::f:t.JJ\-7'>'-7 

21 001203 Screw(9/64-40 x 4.5) .iC-*>'' 
22 0020016 Front Cover Hinge Pin MOO::f:t.JJ\-1::: ~91:::"~ 1 
23 003637 Screw(1 /8-44 x 2.5) .lC-*9 2 
24 2150728 Front Cover(Right) MOO:f:t.JJ\-
25 0024095 Front Cover Hinge Spring MOO:f:t.JJ\-I:::~V'l\"*-

26 2151055 Front Cover Hinge MOO::f:t.JJ\-1:::~9 

27 2100534 Chip Guard(Openable) ~~m~~ 1 
28 110003 Screw(M3.5-0.6 x 6) .tC-*9 2 

29 2129420 Model Plate(Green) ~"it~(~) 

30 Threading Chart(See the Table) *im~~Cl'~~~) 

31 2100856 Front Cover Latch MOO::f:t.JJ\,;_7 '>' 7-
32 110054 Screw(M3-0.5 x 3.5) .tC-*9 2 

Note: Order for Model Plate must be accompanied by model designation(including symbols of gauge 

and devices). 

(tl:) ~;J:t~~ffflltl:)(O)~ti~fj~('/~~1fi:l%, lf#fif~fiiirtr)~t-l~D t?-tt" < t!.~ ")o 

Models 
Preta No. 

Threading Chart 

AZ7000G-8 390608 

AZ7003G-8 390608 

AZ7016G-8 390608 

AZ7020G-8 390663 

AZ7025G-8 390663 

AZ7120G-8 390663 

AZ7125G-8 390663 
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MISCELLANEOUS COVERS(3) :tJ )\- 001* (3) 3 

Ref.No Parts No. Description Cl ~ Amt. Req cc 
1 2100035 Feed Mechanism Cover }iS I) _tj]}\-

2 2100921 Feed Mechanism Cover Gasket }iS I) _tj]J\-J\ 'Y :f ~ 
3 110048 Screw(M4-0.7 x 1 0) 11::.*-~) 5 
4 2100047 Rubber Cushion !I.><~(I:j:l) 

5 2110027 0-ring(P52) Q I)~?" 

6 2110026 Ball Bearing Holder "'.7 1) ~?":tflli 

7 110013 Screw(M4-0.7 x 8) 11::.*-~' 7 
8 2100318 Fan Cover 7 7~7JJ\- 1 
9 110012 Screw(M4-0.7 x 5) 11::.*-Y' 2 

10 150004 Screw(M4-0.7 x 6) 11::.*-Y' 

1 1 2100961 Seal Plug ~~ 2 
12 2150022 Pushbutton /'YV.:J./te-$7~ 

13 2100861 Oil Seal 71"1 Jt-V-Jt- 1 

14 0033024 Retaining Ring .::Z ~ 'Y/1) ~?" 2 
15 0068517 Pushbutton Spring -:!-:; v .:J.it{-$7 ~J\*-

16 330008 Seal Plug ~~ 

17 330000 Seal Plug ~~ 

18 2150017 Fabric Guide Plate ;fjj~pgf& 1 

19 110064 Screw(M4-0.7 x 8) 11::.*-Y' 2 

20 2100918 Tail Cover Gasket ttt.:n;x:-1\'Y :f~ 

21 2100037 Tail Cover ttt.7JJ\-

22 2150069 Seal Plug ~~ 

23 2100873 Ball Bearing Housing J\"J~,~~' 

24 2100874 Ball Bearing Housing Gasket J\ "J ~'~?"l\'Y :f ~ 1 

25 130003 Screw(M4-0.7 x 7.3) 11::.*-~' 3 
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MISCELLANEOUS THREAD EYELETS *J]!~f* 4 

Ref. No Parts No. Description [J t Amt. Req llll 

1 2160122 Thread Guide Plate *~P9;t& 1 
2 110013 Screw(M4-0.7 x 8) Jl*V' 2 
3 0024084 Thread Tension Spring Cap *~-r;'*::f-v ·.:;7(J:J 4 
4 0024083 Tension Spring Bushing *~TT 'Y 1--@] 1

) Jl.)( 4 
5 0024157 Lower Looper Thread Tension Spring ~JL--H*~r/\* 
6 0020118 Thread Tension Spring Retainer *~-TJ\*::f-v ·.:;7(~) 4 
7 000178 Felt 7 :I:JL- 1-- 4 
8 0031111 Tension Disc *~T-JIIJ. 8 
9 000177 Felt 7IJ[.,!-- 4 

10 190016 Tension Post(Short) *~r*'(mJ 4 

1 1 0032962 Tension Disc Eyelet *~r~*~ 3 
12 0032952 Upper Looper Thread Tension Spring J:Jv-J\*~-TJ\* 
13 0030255 Needle Thread Tension Spring ~*~-TJ\* 
14 0024156 Needle Thread Tension Spring ~*~-r;'* 
15 2150116 Tension Disc Eyelet for Needle Thread ~*~r~*~ 
16 2150030 Oil Container SP5'/? 
17 2150031 Oil Container Plug ~;ji 

18 310105 Felt SP7IJvl--
19 2150032 Felt Holder SP7IJL-Hijii 
20 110013 Screw(M4-0.7 x 8) Jl*V' 

21 2150124 Needle Thread Eyelet Holder ~*~IJ:R{g;t& 1 
22 110001 Screw(M4-0.7 x 5.4) Jl*V' 4 
23 2150115 Needle Thread Eyelet(Right) ~*~(:t:i") 
24 006035 Screw(9/64-40 x 7) Jl*V' 
25 000644 Spring Washer ~/I) ::.;?•'7 'Y ~ "\"' 

26 000322 Nut T'Y 1--
27 2150114 Needle Thread Eyelet(Left) ~*~(1i:) 
28 2150283 Needle Thread Pull-off ~***I) 
29 110073 Screw(M4-0.7 x 7.5) Jl*V' 
30 000653 Knock Pin ./ 'Y? t:'/ 

31 2150106 Thread Retainer Plate Support ,J,~T-;t& 

32 2150107 Thread Retainer Plate ,J,~T-JIIJ. 

33 2150108 Thread Retainer Spring ,J,~rJIIJ.J\* 

34 170060 Screw(M2.5-0.45 x 4) Jl*V' 
35 2150034 Looper Holder Cover }1,-J\~:t.JJ\-

36 110009 Screw(M4-0.7 x 8) Jl*V' 2 

37 0093303 Looper Driving Shaft Oil Seal Jv-J\W!;;t-1 Jv~-Jv 

38 2100229 Looper Holder Cover Spacer(Rubber) Jv-J\~:t.JJ\- ~A::--iJ" 

39 2150425 Looper Thread Eyelet(Left) Jv-J\*~(1i:) 

40 130020 Screw(M4-0.7 x 6.3) Jl*V' 

41 2150423 Lower Looper Thread Eyelet ~}[., J\*~ 1 

42 000014 Washer '7 'Y ~ "\"' 2 

43 110002 Screw(M3-0.5 x 5) Jl*V' 
44 110026 Screw(M3-0.5 x 6) Jl*V' 1 

45 2150422 Upper Looper Thread Eyelet J:J[., J\*~ 1 

46 0022215 Looper Thread Pipe *~J\-17 2 
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MISCELLANEOUS CRANKSHAFT & BUSHINGS 3:: ~ lk u 7' "/ S/ :::L 00 1* 5 

Ref. No Parts No. Description c ~ Amt. Req IJIJ 

1 2150214 Machine Pulley :::.'5-1//-1) 1 
2 160007 Screw(M6-1 x 6) ll:.:f:.Y' 6 
3 2110181 Oil Cooling Fan )i'J!f.J7 7 ";.I 

4 160001 Screw(M4-0.7 x 4) ll:.:f:.Y' 5 
5 2110184 Wave Washer )BOf~ '7 'Y '5/ "\' 
6 2110183 Mechanical Oil Shield )EI=Jt)J I) 
7 0093090 Crankshaft Ball Bearing(Right) Jt{-)[JI'{yi) /?"(:ti) 

8 3100129 Bearing Adapter l'{yi) /?"~'T 

9 2150096 Oil Pump Driving Worm r);;t-b. 

10 2150038 Crankshaft Bushing !:p7'Y'5/.::1. 

1 1 2150712 Crankshaft ?7/?'5/1'7" 
12 2150209 Pin 5EI=J.m.i!JU ~H ~ / 
13 
14 160027 Screw(M3-0.5 x 3) ~.:f:.:J' 5 
15 2100872 Crankshaft Ball Bearing(Left) Jt{-)[JI'{yi) /?"(:ti:) 1 
16 2150039 Crankshaft Bushing Jj\ 7' 'Y '5.1 .::1. 

17 2100105 Upper Knife Driving Shaft Bushing (Right) J:. .>( .A~ 7 'Y '5.1 .::1. (:ti) 1 
18 2150043 Upper Knife· Feed Bar Driving ShaftBushingJ:..>( .A~ • )2S 1) ~7',y '5/ .::1. 2 
19 2100117 Upper Knife Driving Shaft Oil Seal J:..>( .A~/1"4 )[1';.1-)[J 

20 2150049 Needle Bar Driving Shaft Bushing(Right) ~W? 7 /?~7'Y '5/ .::1.(:ti) 

21 2150048 Needle Bar Driving Shaft Bushing (Left) ~W? 7 /? ~ 7' 'Y '5/ .::1. (:ti:) 

22 003636 Cap Screw(5/16-32 x 3.5) ~.:f:.:J' 

23 000526 Gasket )~'Y:'f-/ 

24 2150040 Needle Bar Bushing(Upper) ~W7',y '5/ .::1. (J:.) 

25 310109 Oil Wick ;m/5 
26 2150041 Needle Bar Bushing(Lower) ~W7'Y '5/ .::1. CF) 
27 2150046 UpperLooperDrivingShaftBushing(Front) J:.J [1-J ~~ 7 'Y '5.1 .::1. ("irti) 

28 2150047 Upper Looper Driving Shaft Bushing (Rear) J:.J [1-J ~~ 7 'Y '5.1 .::1. (f~) 

29 2100272 Looper Driving Shaft Oil Seal )[J-J~~/1"-1 )[1';.1-)[J 

30 2150044 Lower Looper Driving Shaft Bushing (Front) 1' )[I-J ~~7 'Y '5.1 .::1. (ilf.i) 

31 2150045 Lower Looper Driving Shaft Bushing (Rear) l'J[J-J~~7'Y '5.1 .::1.(f~) 

32 2150042 Feed Bar Driving Shaft Bushing(Left) )2S 1) ~ 7 'Y '5/ .::1. (ft:) 

33 2150069 Seal Plug ~~ 

34 2100098 Control Lever Shaft Bushing )2S 1) [lllljj'j l_.,j~-~7'Y '5/ .::1. 

35 2150050 Needle Bar & Needle Bar Bushing, C. Set ~W • ~W7'Y'5-1.::1.(il\§.) 

36 2100642 Needle Bar ~w 
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NEEDLE BAR DRIVING MECHANISM tt~~~ 6 

Ref. No Parts No. Description 1:] 

~ Amt. Req llll 

1 2150105 Needle Bar Driving Connecting Rod ~~O"J ~ 1 
2 120049 Screw(M4-0.7 x 16) 1.1:*- ~)' 2 
3 2100144 Needle Bar Driving Connecting Rod Pin ~~?7Y?i::::"Y 
4 160002 Screw(M4-0.7 x 5) 1.1:*-V' 
5 2100899 Needle Bar Driving Lever ~~?7Y?l!IIIWB 
6 120006 Screw(M6-1 x 12) 1.1:*-V' 
7 2100137 Collar(12 x 20 x 1 Omm) fJ?-
8 160003 Screw(M5-0.8 x 5) 1.1:*-V' 2 
9 2150054 Needle Bar Crank Arm, C. Set ~~?7Y?(il.) 

10 2150053 Needle Bar Driving Shaft ~~?7Y?l!ll 
1 1 2100136 Needle Bar Crank Arm ~~?7Y? 

12 300008 Washer '7'Y~t' 

13 140003 Screw(M6-1 x 18) 1.1:*-V' 
14 2100138 Needle Bar Connecting Link ~~IJy? 1 
15 2100176 Needle Bar Connecting Link Pin ~~IJy?i::::"Y 2 
16 310089 Oil Wick ~83;;$ 2 
17 2150051 Needle Bar Connecting Bracket ~~m=f-
18 110006 Screw(M3.5-0.6 x 1 0) 1.1:*-9 
19 160016 Screw(M4-0.7 x 4.5) 1.1:*-V' 2 
20 2100642 Needle Bar ~~ 1 
21 2159106 Needle Clamp(Y) ~1.1:.)( 1 
22 Needle(System : DC x 1) ~ 2 
23 001900 Screw(l /8-44 x 2.5) 1.1:*-V' 2 
24 2150057 Stitch Plate Support Stay, C. Set ~~II)Z{-;J~ ::$ZI (il.) 
25 2150058 Stitch Plate Support Stay ~f&IOZ1i~::$ZI 

26 000035 Roll Pin 0-J[,i::::"y 1 
27 110009 Screw(M4-0.7 x 8) 1.1:*-V' 6 
28 2100502 Stitch Plate Support(Rear) ~~IOZ1-;J~ (f~) 

29 110001 Screw(M4-0.7 x 5.4) 1.1:*-V' 
30-1 2158043 Stitch Plate(Y5) ~~ 

30-2 2158044 Stitch Plate(Y6) ~~ 

31 005345 Screw(l1 /64-40 x 8.3) 1.1:*-V' 2 
32 2100145 Stitch Plate Support(Front) ~~mz1-r~cw.i) 1 
33 110011 Screw(M5-0.8 x 1 0) 1.1:*-9 2 
34 0032604 Rubber Cushion ~.)(~ 

35 2159206 Needle Guard(Front) ~~7(-wJ) 

36 110002 Screw(M3-0.5 x 5) 1.1:*-9 
37 2150035 HR Unit, Complete Set HR~~(il.) 

38 3100370 Tube Joint 1\'1' :t@=F 

39 2100152 Oil Tube(70mm) i\18")El31\'l' 7(70mm) 

40 310005 Oil Wick 5E8i5 
41 2100533 HR Felt Holder HR 7 .IJI.t 1--~7 

42 310001 HR Felt HR7.IJI.tl--

43 2100535 HR Felt Holder Bracket, C. Set HRII)Z{-;J~(il.) 

44 2100536 HR Felt Holder Bracket HRII)Z{-;J~ 

45 000393 Roll Pin 0-J[,i::::"y 

46 11 0013 Screw(M4-0.7 x 8) 1.1:*-V' 
47 320008 Fitting Stud (Short) ~@=FJRJ[, "(~) 

48 000567 Seal 1\'Y::f-Y 

49 2150150 HR Unit Bracket HR~~~ 
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KNIFE DRIVING MECHANISM XA~m 7 

Ref. No Parts No. Description r::J ~ Amt. Req llll 

1 2150428 Upper Knife Driving Connecting Rod ...t..)(.AD';; j-: 1 
2 120049 Screw(M4-0.7 x 16) li*9 2 
3 2100173 Driving Lever Pin ...t..)(.AWJ)WI::";.; 

4 160002 Screw(M4-0.7 x 5) li*Y' 
5 2100162 Upper Knife Driving Lever ...t..)(.AWJ!W 

6 120006 Screw(M6-1 x 12) li*9 
7 2100161 Collar(1 0 x 19 x 9mm) tJ7- 1 
8 160003 Screw(M5-0.8 x 5) li*Y' 2 
9 2150060 Upper Knife Driving Shaft ...t..)(.AWJ 

10 2100165 Upper Knife Holder Positioner _t..)( .Alf\J[.,-$"'1:::";.; 

1 1 2100164 Upper Knife Holder(Flat Type) _t..)( .Alf\J[.,:$f(3:JZ) 

12 110035 Screw(M4-0.7 x 1 0) li*9 
13 0020496 Upper Knife(Flat Type) _t..)( .A (:ljZ) 

14 000532 Washer '7 ';I :SI "\' 

15 110004 Screw(M3-0.6 x 8) li*9 
16 0093864 Seal Plug ~~ 

17 2150020 Lower Knife Holder Spring Stop "'F..)( .A/'\*~7 1 

18 110012 Screw(M4-0.7 x 5) li*V' 3 

19 2100174 Cloth Plate Rubber Cushion ti~:::fb. 

20 2150019 Front Cover illitJJ'\-

21 110001 Screw(M4-0.7 x 5.4) li*9 2 

22 2100009 Cloth Plate Spring Pin /'\*~?-!:::";.; 

23 2150021 Lower Knife Holder Locking Plate "'F..)( .A .g. @] 1) li ..)( 
24 0032919 Lower Knife Holder Spring "'F..)( .A/'\* 

25 2100166 Lower Knife Holder "f..)(.A.g. 

26 110046 Screw(M5-0.8 x 12) li*Y' 
27 000688 Guide Pin jj'-{ j-:1:::";.; 

28 2100167 Lower Knife "f..)(.A 

29 2100168 Lower Knife Clamp "f..)(.A:J:Eil.I 

30 140014 Screw(M4-0.7 x 8) li*Y' 
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PRESSER FOOT MECHANISM :tEfl Ilttfij 8 

Ref. No Parts No. Description 1:1 ~ Amt. Req llll 

1 190088 Adjusting Screw(M1 0-0.75 x 30) IDii!W~9 

2 100073 Lock Nut D'Y-7T'Y f-. 
3 2150149 Presser Spring ¥jli}~~ 

4 2150159 Presser Bar ¥jli~ 

5 2100580 Presser Arm Positioning Guide Pin ¥13IMB~P9 l:::'::; 

6 340061 Spring Pin .A /I)::;?''!:::'::; 
7 2150156 Presser Arm Stop ¥13IMB.A f-. 'Y H 

8 110012 Screw(M4-0.7 x 5) ll:.~V' 

9 2150155 Presser Foot Release Lever -¥~7 

10 2150148 Presser Foot Release Lever Spring -¥~7J~~ 

1 1 170045 Screw(M4-0.7 x 5) 1.1:~9 

12 180001 Screw(M4-0.7 x 4.5) ;~~:!!~?"' ~ V' 
13 2150143 Presser Foot Lifter Lever ¥jli~7~J~-

14 
15 170065 Screw(M8-1.25 x 1 0) 1.1:~9 

16 2150142 Presser Foot Lifter Lever Stop ¥jli~7~J~-.A f-. 'Y J\ 
17 120010 Screw(M6-1 x 1 0) ll:~V' 

18 2150144 Presser Foot Lifter Lever Link ¥jli~7~J~-1) :::;? 

19 2100518 Presser Foot Shaft Collar ¥jliWJ:t.J7-

20 120017 Screw(M5-0.8 x 15) ll:~V' 

21 2100192 Intermediate Lever ¥jliWJ ~/~-

22 110065 Stop Screw(M4-0.7 x 12) .A f-. 'Y 7~9 

23 100001 Lock Nut D'Y-7T'Y f-. 
24 2150139 Presser Foot Lifter Lever Spring ¥jli~7 ~}~-}~~ 

25 2100099 Presser Foot Shaft Bushing ¥jliWJ7'Y ~ :z. 

26 160007 Screw(M6-1 x 6) 1.1:~9 

27 2150140 Presser Arm, Complete Set ¥13 I MB (i\jg) 

28 2100189 Presser Foot Shaft ¥jliWJ 

29 2150141 Presser Arm ¥!liMB 

30 2100199 Presser Arm Hinge Pin ¥13 I MB l::: :::; V' 1:::':::; 

31 160001 Screw(M4-0.7 x 4) 1.1:~9 

32-1 2157057 Presser Foot, C. Set(Y5) ¥jli(i\jg) 

32-2 2157058 Presser Foot, C. Set(Y6) ¥jli(i\jg) 

33 2157000 Presser Foot Hinge ¥jlil:::::;V' 

34 110004 Screw(M3.5-0.6 x 8) 1.1:~9 

35 2157040 Presser Foot Half-stay ~~)E):\-

36 110050 Screw(M3.5-0.6 x 4.5) ll:~V' 

37 2157020 Presser Foot(Lower) ¥jli(""f) 

38 0034535 Thread Chain Guide gg$t.J'-1 ~ 
39 004237 Screw(3/32-56 x 2.6) ll:~V' 

40-1 2157205 Presser Foot Stitch Tongue(Y5) m 
40-2 2157206 Presser Foot Stitch Tongue(Y6) m 

41 2107643 Finger Guard 7 1 :::; jj"jj'- ~ 

42 000444 Washer '7'Y~"\' 

43 005036 Screw(1 /8-44 x 5.6) 1.1:~9 

44 0020271 Thread Chain Cutting Knife 7-::r:.-{::;t.J>yljl 

45 004097 Screw(3/32-56 x 4.2) 1.1:~9 

46 2150158 Presser Bar, C. Set ¥jli~(i\jg) 
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UPPER LOOPER DRIVING MECHANISM .LJI.t-J~~- 9 

Ref. No Parts No. Description c ~ Amt. Req llll 

1 2100900 Looper Driving Lever Connecting Rod J[.,-/\0 "J ~ 

2 120049 Screw(M4-0.7 x 16) li:.*-V' 4 
3 2100088 Connecting Rod Swing-proof ~L-11:..>< 2 
4 2150225 Upper Looper Driving Lever J:JL-- I \WIMB 
5 120006 Screw(M6-1 x 12) lt*-9 
6 2150070 Looper Driving Shaft J:JL--1\WI 
7 2160051 Driving Shaft Thrust Ring A7Af-.1)y?" 
8 2150075 Driving Shaft Thrust Ring A 7 A 1-- 1) "Y?" 
9 2100161 Collar(l 0 x 19 x 9mm) 1J7- 1 

10 160001 Screw(M4-0.7 x 4) lt*-9 2 

1 1 2150130 Upper Looper Thread Pull-off _t)[.,-J\*** I) 1 
12 110009 Screw(M4-0.7 x 8) lt*-9 2 
13 2150429 Upper Looper Bar Crank Arm. C. Set J:J[.,-1\? 7 'Y? (1%§.) 
14 6200114 Upper Looper Bar Guide Bushing J[.,-/\~pg..)( 5 )[., 
15 2100227 Upper Looper Bar Guide Cover J[.,-/\~pg~ 

16 130001 Screw(M2.5-0.45 x 6) lt*-V' 
17 110071 Screw(M2.5-0.45 x 6) lt*-9 
18 2100884 Upper Looper Bar Guide, Complete Set )[.,-/\~pg(i%§.) 

19 2100221 Upper Looper Bar Crank Arm J:J[.,-/\-7 7 'Y? 
20 300008 Washer '7 'Y ~'\' 

21 140004 Screw(M6-1 x 16) lt*-9 
22 2100903 Upper Looper Bar Crank Arm Pin J:J[.,-/\-7 7 'Y? t:'"Y 
23 160002 Screw(M4-0.7 x 5) lt*-V' 
24 310089 Oil Wick 58:115 
25 2100667 Upper Looper Bar )[.,-/\~ 

26 000629 Seal Plug ~*i 

27 2100892 Upper Looper Bar Guide J[.,-/\~pg 

28 310065 Oiling Felt 7:r:J[.,f-. 

29 2109323 Upper Looper(for Needle Size #9~ 14) J:J [.,-/\(~tit-¥ #9 ""-' 14 ,E§) 

30 210009 Screw(1 /8-44 x 3.2) ll:.*-9 

31 2150430 Standard Pin ¥~1:::'-:.,; 

32 120013 Screw(M6-1 x 15) lt*-9 2 
33 2100854 UpperlooperSupplementaryThread EyeletJ:J[.,-J \ffll.lli.J*J]! 1 
34 2100851 Lower Looper Thread Pull-off "'fJ[.,-/\***1) 

35 000014 Washer '7 'Y ~'\' 

36 110002 Screw(M3-0.5 x 5) lt*-V' 
37 2100890 Upper Looper Bar, C. Set J[.,-/\~(1%§.) 
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LOWER LOOPER DRIVING MECHANISM ""f }I,-J~~t1ij 10 

Ref. No Parts No. Description [J 

~ Amt. Req IJIJ 

1 2100215 Looper Driving Lever Connecting Rod J[.,-/\0 ';I~ 1 
2 120049 Screw(M4-0.7 x 16) 1.1:.-*Y' 4 
3 2100088 Connecting Rod Swing-proof tlNLdt..>< 
4 2150226 Lower Looper Driving Lever l'Jv-J\~MB 

5 120006 Screw(M6-1 x 1 2) 1.1:.-*V' 
6 2100902 Driving Shaft Thrust Ring .A7.AI-<7[....-I--
7 2100161 Collar(1 0 x 19 x 9mm) 117-
8 160003 Screw(M5-0.8 x 5) 1.1:.-*V' 3 
9 2100219 Looper Driving Shaft )[.,-/\~ 

10 2100211 Lower Looper Holder Arm ""f)[.,-1\B' 

11 300008 Washer '7 ';I~"\' 

12 140002 Screw(M6-1 x 14) 1.1:.-*Y' 
13 2150424 Thread Pull-off ""f)[.,-J\B-*~1) 

14 110009 Screw(M4-0.7 x 8) 1.1:.-*Y' 
15 2109347 Lower Looper ""f)[.,-/\ 

16 2159207 Needle Guard(Rear) tt~?"(f~) 

17 110036 Screw(M3-0.5 x 6.5) 1.1:.-*V' 
18 180014 Screwed Pin(M3-0.5 x 4.5) 1:::~-*V' 

19 300106 Conical Spring Washer .ITD./\* '7 ';I~"\' 
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FEED DRIVING CONTROL MECHANISM "§U~I)~trr.i~ffij 1 1 

Ref. No Parts No. Description c ~ Amt. Req llll 

1 2150064 Main Feed Bar Lever 1~~1) [..,}\- 1 
2 120006 Screw(M6-1 x 12) 11:-t- V' 4 
3 2100251 Main Feed Bar Lever Pin 1~~ I)[..,}\- t:'::,; 1 
4 300000 Washer '7 'Y ~"\' 3 
5 100002 Nut j- 'Y 1-- 1 
6 000669 Washer '7 'Y ~"\' 2 
7 2150075 Thrust Plate .A.7.A.I--7L--I--
8 0095027 Retaining Ring A " 'Y 7 1) ::.; ?" 

9 2100248 Main Feed Bar Connection 1~~1) I)::,;? 

10 2100249 Connection Bushing 1~~1) 1)::.;?7'Y~:::L 

1 1 140001 Screw(M5-0.5 x 12) 11:-t-Y' 
12 2100266 Feed Bar, Complete Set illi1~~ I) ~ (il\§.) 

13 2100242 Main Feed Bar 1~~~)~ 

14 2100241 Differential Feed Bar iJli~l) ~ 

15 2100243 Differential Feed Bar Connection iJlj~ I) I) ::,; ? 

16 2100244 Connection Bushing iJlj~ I) I)::.;? ""j''y ~ :::l. 

17 140000 Screw(M5-0.5 x 1 5.5) 11:-t-Y' 
18 2150065 Feed Bar Driving Shaft ~I) fHI 
19 2150066 Feed Bar Driving Shaft Lever ~I) fffi/WB 
20 2100288 Connecting Rod Pin ~ 1) D 'Y ~ t:'::.; 
21 160007 Screw(M6-1 x 6) 11:-t-Y' 
22 2100671 Differential Rocker, Complete Set illi ~ I) IWB (ill§.) 

23 2100672 Differential Rocker iJlj~ I) _WB 

24 2100673 Differential Regulating Slider A. 7-1' -$1" 

25 2100674 Differential Regulating Slider Cap .A.7-1'-$1"~ 1 
26 110033 Screw(M3-0.5 x 6) 11:-t- V' 2 

27 2100269 Differential Lever(Right}, C. Set ~itl [.., J \- (:ti) (ill§.) 

28 2100252 Slider Link A. 7-1' -$1" 1) ::.;? 

29 0068202 Retaining Ring A. 1-- 'Y 7 1) ::.;?" 

30 2100253 Slider Link Pin A. 7-1' -$1" 1) ::.;? t:'::.; 
31 2100262 Differential Lever(Right) ~itl [.., J \- (:ti) 

32 2100267 Collar(1 0 x 17 x 8mm) t.l7-
33 160001 Screw(M4-0.7 x 4) 11:-t-Y' 2 

34 000690 Spring Pin A. 7 1) >:7"1:::'::.; 

35 2100256 Differential Lever Spring ~itl l..-1\-J\-t-

36 0020538 O-ring(P7) Q I)::.;?" 

37 2100263 Differential Lever(Left) ~itl [.., J \- (:ti:) 

38 000528 Washer '7'Y~"\' 

39 000561 Conical Spring Washer .llll.J\;t. '7 'Y ~ "\' 

40 100000 Adjusting Nut ~WT'Y 1--

41 190001 Adjusting Screw(M6-1 x 11.5, M4.5-0.5 X4) ~W-t-V' 

42 2100271 Differential Feed Graduation ~I) §~;t&: 

43 110016 Screw(M4-0.7 x 15) 11:-t- V' 2 

44 0020350 Differential Lever Stop ~itJ l..-J\-A. 1-- 'Y J\ 2 

45 110017 Screw(M5-0.8 x 8) 11:-t- V' 2 

46 2100257 Adjusting Screw 79-v.A.-$1 

47 2100264 Adjusting Block 79-v.A.-$1.1! 

48 2100259 Adjusting Block Spring 7 V'-v A. -$1 J\;t. 

49 0034293 Retaining Ring A. 1-- 'Y 7 1) ::,;lj'' 
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FEED DRIVING MECHANISM ~~)~- 12 

Ref. No Parts No. Description c ~ Amt. Req llll 

2100865 Feed Bar Guide Support )2S I) 'El';t.i-{ ~-lj"Jt"e- j-. 

2 110064 Screw(M4-0.7 x 8) ll:.f. ~' 4 
3 110004 Screw(M3.5-0.6 x 8) ll:.f.V' 5 
4 2100866 Feed Bar Shield(Front) )2S I) .g.~-) [t (f!i) 1 
5 2100867 Feed Bar Shield(Rear) )2S I) 'El'~-J[t(f~) 

6 2100869 Feed Bar Shield Guide )2S I) .g.~- Jlt:ti-{ ~ 1 
7 2100870 Feed Bar Guide )2S I) .g. jj'-{ ~ 2 
8 2100868 Feed Bar Shield(Upper) )2S I) .g. ~-) lt (...t) 
9 2150063 Feed Bar Guide Bushing )2S I) .g. jj'-{ ~ / 'Y ~ .:J. 

10 160007 Screw(M6-1 x 6) ll:.f. ~' 

1 1 2150290 Feed Bar Block(Rear) Shaft ~~~(f~)~ 

12 120027 Screw(M4-0.7 x 25) ll:.f.V' 
13 2100283 Feed Bar Block(Rear) ~lii.J(f~) 

14 2150289 Feed Bar Block(Rear) Lid ~lii.J(f~)~ 

15 130002 Screw(M3-0.5 x 6) ll:.f. ~' 
16 2100280 Feed Bar Block(Front) ~lii.J(t!i) 

17 2100284 Eccentric Pin Holder )2S 1J I=\=-iz :Y t:::YIOH1-El' 
18 0020401 Feed Dog Eccentric Pin )2S I) .I=\=- iz y 1::: y 

19 2100277 Feed Dog Eccentric )2S I) .I=\=- iz y 

20 2100278 Roller Bearing -- ~ Jlt-"'Y I) y?• 

21 2100275 Feed Dog Driving Connecting Rod )2S 1
) D 'Y ~ 

22 2100276 Feed Dog Regulating Eccentric )2S I) IDillW .I=\=- iz y 1 
23 180002 Screw(M3-0.5 x 4) ll:.f.V' 2 
24 110070 Screw(M3-0.5 x 6.3) ll:.f.V' 
25 2100289 Feed Dog Regulating Plate Spring )2S1JIDil!W:tt...-- 1--J\.f. 

26 0023473 Feed Dog Regulating Plate )2S1J~W:tt...--l--

27 2100279 Feed Dog Regulating Gear )2SIJ ~W=¥7 

28 180003 Screw(M5-0.8 x 8) ll:.f. ~' 1 
29 160003 Screw(M5-0.8 x 5) ll:.f. ~' 3 
30-1 2109005 Differential Feed Dog(Y5) mi)2S I) 

30-2 2109009 Differential Feed Dog(Y6) M")2S I) 

31 2109006 Main Feed Dog 1l)2S I) 

32 2109067 Auxiliary Feed Dog !j\)2S I) 

33 110026 Screw(M3-0.5 x 6) ll:.f.V' 
34 2150067 Connecting Rod Cover )2S 1) D 'Y ~ :t.JJ\-

35 130003 Screw(M4-0.7 x 7.3) ll:.f.V' 2 

36 2150291 Collar(? x 1 5 x 1 Omm) :t.l7-

37 160001 Screw(M4-0.7 x 25) ll:.f.V' 
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LUBRICATING MECHANISM ~5ffi~~ 13 

Ref. No Parts No. Description c 16 Amt. Req llll 

1 2150714 Oil Pump, Complete Set Jte~7{il\§.) 1 
2 2150104 Worm Wheel ?::1-Ail\-1-Jt-
3 160001 Screw(M4-0.7 x 4) ll:.::?-9 4 
4 120049 Screw(M4-0.7 x 16) [M4-0.7 x 15] ll:.::?-9 2 
5 
6 000567 Seal J'l>y ::f~ 
7 2150723 Oil Tube, Complete Set i\lft)i±JJ\-17(il\§.) 
8 3100370 Oil Tube Fitting One Way End J:t[l~~-¥ 4 
9 0031831 Oil Tube Clamp ~*~ 7 

10 2150724 Oil Tube(4.6 x 6.4 x 242.5mm) i\lft)i±JJ\-17 

11 320008 Oil Tube Fitting Stud(M6-1) ~~-¥/KJt-1-- 2 
12 2150722 Suction Tube, C. Set ll&.AJ\-17(il\§.) 
13 3100371 Oil Tube Fitting Two Way jiljj[l~~-¥ 

14 2110261 Oil Tube(4.6 x 6.4 x 15mm) i\lft)i±JJ\-17 
15 2100957 Oil Filter )IJ~i'-1 

16 2150725 Suction Pipe(Upper), C. Set ll&.AJ '\ -17 (...t) (ill§.) 

17 2150726 Suction Tube(4 x 6 x 200mm) ll&.AJ\-17 
18 2100928 Suction Tube(2.5 x 4 x 60mm) ll&.AJ\-17 
19 2100929 Suction Pipe(Upper) ll&.AJ '\ -1 7 (...t) 
20 310073 Felt 7 :I:Jl-1--

21 2150202 Oil Tube, Complete Set i\lft)i±JJ\-17(il\§.) 
22 2150207 Oil Tube(4.6 x 6.4 x 320mm) i\lft)i±JJ\-17 
23 320009 Oil Tube Fitting Stud(Long)(M6-1) ~~-¥/KJt-1-- (~) 1 

24 2150710 Oil Pressure Regulating Valve, C. Set ~J±#(il\§.) 1 

25 2150713 Oil Pressure Regulating Valve ~J±# 2 

26 0080503 Oil Pressure Regulating Ball ~J±#-Jt-# 

27 0030748 Guide Pin jj'--( ~ I:::"Y 

28 2150102 Spring J\.::?-
29 006861 Adjusting Screw(1 /4-40 x 5) ~W.::?-9 

30 000419 Nut 7--yf--

31 2150325 Oil Filter Cap /t-1 Jl-7 -1' Jl-:$7 ::f 1' 'Y 7 1 

32 110045 Screw(M4-0.7 x 1 2) ll:.::?-9 3 

33 3100061 0-ring(P42) 0 I)~?· 

34 3100345 Oil Filter ;;t-1 Jl-7 -1' Jl-:$7 

35 3100329 Filter Housing ::1-1 Jl-7 -1' Jt-5~-¥ 

36 
37 2150056 Oil Pipe ::1-1 Jl-J\-17 

38 
39 2100896 Oil Pipe, C. Set ;;t -1 Jl-J '\ -17(il\§.) 

40 2100895 Oil Pipe /t-1 Jl-J\-17 

41 000456 Seal Plug ~;ji 

42 310090 Oil Wick )i±J~ 

43 2100032 Oil Sight Gauge ::1-1 Jt-7-Y 

44 0020538 0-ring(P7) 0 I)~?· 1 

45 110053 Screw(M6-1 x 8) li:.::?-Y' 1 

46 320012 Oil Tube Fitting Stud(1 /4-40) ~~-¥/KJt-1-- 2 

47 320016 Oil Tube Fitting Stud(l /4-40) ~~-¥/KJt-1--
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EXCLUSIVE PARTS for UPPER KNIFE(Angled Type), AZ7000G-8 ftJ :J. ;. & 7J iJ" 1 =E 7 J~ :W ffl $ db 14 

Ref.No Parts No. Description c t. Amt. Req llll 

1 2100385 Upper Knife Holder ...tx ::ui\JL-5'(~) 1 
2 0020491 Upper Knife ...tx.A 
3 2101435 Upper Knife Clamp ...tx.A:J:Eili 
4 2100354 Upper Knife Chip Guard WJ~:j:Ejl~ 

5 140012 Screw(M4-0.7 x 18.5) 1.1:~ ;;· 
6 2100349 Upper Knife Clamp Plate ...tx.A:J:Eili~-7 

7 2100353 Upper Knife Stop ...tx .A .A 1-- 'Y H 
8 110038 Screw(M2.5-0.45 x 4.5) .LI:~Y 

9 000665 Washer '7 'Y ~"\' 
10 2157086 Presser Foot, Complete Set(04) :j:Ejli(~fl) 

1 1 2157000 Presser Foot Hinge :j:Ejlit:y;J' 
12 110004 Screw(M3.5-0.6 x 8) .LI:~Y 

13 2107030 Presser Foot(Lower) :j:Ejli("""f) 
14 2107004 Presser Foot Stitch Tongue(04) m 
15 2107640 Finger Guard 7-( yjj'jj- ~ 

16 005036 Screw(l /8-44 x 5.6) .LI:~Y 3 
17 2100050 Cloth Plate ?D.A/1...--1--
18 2150211 Cloth Plate(Lower) ? o.A :tv- H"""F) 
19 2100052 Rubber Cushion ? D.A :tv- H"""f)~.)(~ 

20 2158040 Stitch Plate(04) ~H.& 

21 2109000 Differential Feed Dog irti~l) 

22 2109001 Main Feed Dog 1~~1) 

23 2101027 Blind-Hemming Guide, C. Set misl J:E*~(il.) 
24 2101026 Overhanging Guide Hinge, C. Set J:En!(il.) 
25 0034867 Hemming Positioner misl ~wiDlilWJ:t 
26 
27 000533 Washer '7'Y~i' 

28 007006 Screw(9/64-40 x 4) .LI:~Y 

29 2101021 Blind-Hemming Edge Guide, C. Set misl J:En!~(il.) 
30 2101020 Blind-Hemming Edge Guide ml51J:En!~ 

31 009624 Screw(l /8-44 x 5.3) .LI:~Y 

32 0022445 Swing-out Lever .A-1 Y-7"7? 1--1..-J\-

33 004150 Screw(11 /64-40 x 5.2) .LI:~Y 

34 000172 Conical Spring Washer IITI.J\~'7 'Y ~"\' 

35 000334 Nut -j- 'Y 1--
36 0022446 Overhanging Guide Hinge Stop J:E*~.A 1-- 'Y J \ 

37 001331 Screw(9/64-40 x 3.8) .LI:~Y 

38 0022447 Swing-out Lever Holder .A-1 Y-7"7? 1-- 1...-J\-]j)Z{'.t~ 

39 0022448 Swing-out Lever Stop .A-1 Y-/'7? 1--1..-J\-.A 1-- 'Y J\ 1 

40 0022435 Edge Guide Positioning Pin J:E*~~ J:E 1:: y 2 

Ref. No 41 to 56 See the following page. 
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EXCLUSIVE PARTS for UPPER KNIFE(Angled Type), AZ7000G-8 ~ X A & 7J "I] 11: 7 J~ W ffl $ ~ 14 

Ref.No Parts No. Description Cl ~ Amt. Req llll 

41 0022436 Positioning Pin Holder Spring )Em,~)E C:::.;j:lll:r:J\~ 2 
42 001225 Screw(l /8-44 x 2.8) li::.~Y' 1 
43 001196 Screw(l /8-44 x 6) ll::.~~' 3 
44 2101022 Edge Guide Adjusting Holder ~51IDI\IWB-

45 004106 Screw(9/64-40 x 6.5) li::.~Y' 2 
46 007619 Screw(9/64-40 x 6.3) li::.~Y' 

47 0022443 Adjusting Screw Guide Piece IDI\IW~:Jti'-11-' 

48 006444 Adjusting Screw(l /8-44 x 12.9) IDI\IW~~, 

49 0022444 Edge Guide Adjusting Holder Cover ~si~WB-li 

50 110047 Screw(M4-0.7 x 1 0) li::.~Y' 2 

51 0060297 Pin 1:::::.; 

52 2157040 Presser Foot Half-stay ~~)E):\-

53 110050 Screw(M3.5-0.6 x 4.5) ll::.~~) 

54 2109320 Upper Looper _t}[.,-J'\ 

55 0024157 Needle Thread Tension Spring ii-*IDI\IT-1\~ 
56 0024156 Lower Looper Thread Tension Spring ""f)[.,-J'\*IDI\i-TJ\~ 
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AZ7003G-8, 7025G-B EXCLUSIVE PARTS -!j" :1 =E 7 Jl.tJ§Ftl :gB ~ 1 5 

Ref. No Parts No. Description [J 

~ Amt. Req tiC 

1 2157050 Presser Foot, C. Set(04) fEfli(il\§.) 

2 2157000 Presser Foot Hinge fEI!It:::,tY' 
3 110004 Screw(M3.5-0.6 x 8) .LI:*-Y' 
4 2157020 Presser Foot(Lower) fEfli(""f) 

5 2157200 Presser Foot Stitch Tongue(04) m 
6 2107643 Finger Guard 71' ::,tjj'jj- ~ 

7 000444 Washer '7'Y~"\' 

8 005036 Screw( 1 /8-44 x 5.6) .LI:*- V' 
9 0034535 Thread Chain Guide gg~jj'-{ ~ 

10 004237 Screw(3/32-56 x 2.6) 11:*-Y' 

1 1 2157040 Presser Foot Half-stay ~~:KEJ:\"" 
12 110050 Screw(M3.5-0.6 x 4.5) .LI:*-Y' 
13 2158041 Stitch Plate(04) ~~ 
14 2109320 Upper Looper ..l:JL--1'\ 

15 0060297 Pin l::::"::,t 

16-1 2157118 Presser Foot, C. Set(Y5) fEll I(*!!) 
16-2 2157119 Presser Foot, C. Set(Y6) fEfli(il\§.) 

17 2107631 Presser Foot(Lower) fEfliCf) 

18-1 2107650 Presser Foot Stitch Tongue(Y5) m 
18-2 2157651 Presser Foot Stitch Tongue(Y6) m 
19 2107670 Presser Foot Tape Guide fEfliT-/tJ'-{ ~ 

20 001230 Screw(3/32-56 x 3.8) 11:*- V' 

21 0024130 Tape Guide(Upper) T-/tJ'-{ ~ (J:) 

22 110012 Screw(M4-0.7 x 5) 11:*- V' 2 

23 000538 Washer '7 'Y ~"\' 2 
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AZ70 1 6G-8 EXCLUSIVE PARTS if '7 =E 7' J IA!J JtHfB ~ 1 6 

Ref. No Parts No. Description c ~ Amt. Req llll 

1 2157185 Presser Foot, C. Set(02) j:EJli(*-13.) 

2 2157002 Presser Foot Hinge j:EJlii::::/V' 

3 110004 Screw(M3.5-0.6 x 8) .lt*V' 
4 0024505 Presser Foot(Lower) j:EJli("'f) 

5 0024421 Presser Foot Hinge Spring j:EJlii::::/~/J\* 

6 004131 Screw(1 /8-44 x 6) .lt*V' 
7 0022156 Thread Chain Guide ~~jj'-{ ~ 

8 004237 Screw(3/32-56 x 2.6) .lt*V' 
9 0024506 Presser Foot Stitch Tongue m 

10 004138 Screw(l /8-44 x 5) .lt*V' 

11 2108016 Stitch Plate, Complete Set ~:t.&(*-13.) 

12 2108017 Stitch Plate ~:t& 

13 2108015 Stitch Plate Tongue ~:t&JT\ 
14 004204 Screw(3/32-1 00 x 2.2) .lt*V' 
15 0024503 Stitch Plate Tongue Stop ~:t&JT\.A ~ ") )\ 
16 001228 Screw(3/32-56 x 3.2) .lt*V' 
17 2109017 Differential Feed Dog (with Rubber Face) mi~ I) (:::f L\~ I)) 

18 2109018 Main Feed Dog(with Rubber Face) ~i!t~ IJ (:::f L\~ I)) 

19 2109019 Auxiliary Feed Dog Jj\~ I) 

20 000932 Rubber Cushion(Large) !1.)(~(:*:) 

21 000933 Rubber Cushion(Medium) !1.)(~($) 

22 0023580 Upper Knife _t.)(,A 

23 2100346 Upper Knife Holder _t.)( .AJt\J[.,~t 1 

24 180002 Screw(M3-0.5 x 4) .lt*V' 2 

25 300040 Washer '7 '>' ~ i" 

26 2100177 Lower Knife Holder ""F.)(.A.g. 

27 2109320 Upper Looper _t)[.,-)\ 

28 0060297 Pin I:::":/ 
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AZ7120G-8, 7125G-B EXCLUSIVE PARTS(l) -lf'7=t:7'Jil~ffliiB~( 1 ) 17 

Ref. No Parts No. Description c ~ llll 

1 2150259 Eye Guard Spacer 71'ti-~A-"'--t:t 

2 100001 Nut T'':l 1--
3 2100134 Needle Bar Driving Lever ~~?7:'/?*HJWE 

4 2150602 Crankshaft Bushing $::1·':1~.:1. 
5 2150255 Crankshaft ?7Y?~t'71--

6 2150418 Needle Thread Pull-off ~*~I) 

7 110064 Screw(M4-0.7 x 8) 1.1:~9 

8 000644 Spring Washer A / 1) :'/?"? 'Y ~t' 

9 2121234 Upper Knife Holder(Fiat Type) J:.)( AJ!\Jl/l(:lfl) 

10 2150256 Upper Knife(Fiat Type) J:.)(A(f) 

1 1 2100160 Upper Knife Driving Connecting Rod J:.)( A Cl '':/ ~ 

12 2101416 Upper Looper Driving Lever J:Jt.--J \*BJWE 

13 2101418 Driving Shaft Thrust Ring A7A " 1
) ";1?" 

14 2100215 Looper Driving Lever Connecting Rod Jl--J\Cl '':1 ~ 
15 2150258 Lower Looper Driving Lever 
16 2100218 Driving Shaft Thrust Ring 
17 2119323 Upper Looper 
18 2150415 Looper Holder Cover 

* The frame of this model is different from that of AZ7020G-8. 
* 7 v~A tiAZ7020G-8 c ~7J I) iTo 

""f Jt.--J \*BJWE 
A 7A l--· 1) :'/?" 
J:J[.,-J\ 
)[.,-J\#;IJJ\-

Amt. Req 
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AZ7120G-8 EXCLUSIVE PARTS(2) -t:t 7' :r: 7' J ~ W J=fHfB dE! (2) 18 

Ref.No Parts No. Description c ~ Amt. Req IJIJ 

1-1 2158045 Stitch Plate(Y5) ~H.&: 
1-2 2158044 Stitch Plate(Y6) ~H.&: 

1-3 2158047 Stitch Plate(Y8) ~H.&: 

2 2109009 Differential Feed Dog(Y) M"~i) 

3-1 2157058 Presser Foot, C. Set(Y5, Y6) ¥Jli(*-El.) 

3-2 2157081 Presser Foot, C. Set(Y8) ¥Jli(*-El.) 

4 2157000 Presser Foot Hinge ¥Jli 1:: :::_;~)' 

5 110004 Screw(M3.5-0.6 x 8) 1.1:.*- ';) 
6 2157040 Presser Foot Half-stay .$:~~J:t 

7 110050 Screw(M3.5-0.6 x 4.5) 1.1:.*- ';) 
8 2157020 Presser Foot (Lower) ¥Jli(""f) 

9-1 2157206 Presser Foot Stitch Tongue(Y5, Y6) ffi 
9-2 2157212 Presser Foot Stitch Tongue(Y8) ffi 

10 2107643 Finger Guard 7-1' y"jj'jj'- !-! 

11 000444 Washer '7 '.!1 :SI 1' 

12 005036 Screw(1 /8-44 x 5.6) 1.1:.*-9 
13 0034535 Thread Chain Guide ~~jj"-{ !-! 
14 004237 Screw(3/32756 x 2.6) 1.1:.*-9 
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AZ7125G-8 EXCLUSIVE PARTS(2) -lJ" 7' i: 7' J[I:Wffl ffB ~ (2) 19 

Ref. No Parts No. Description CJ ~ Amt. Req IJIJ 

1 0024130 Tape Guide(Upper) 7-/ti-{ ~(...t) 1 
2 110012 Screw(M4-0.7 x 5) .LC.*V' 2 
3 2157119 Presser Foot, C. Set(Y5, Y6) :fl:ll:r::(iJ.) 
4 2157000 Presser Foot Hinge :fl:ll:r::I::~V' 

5 110004 Screw(M3.5-0.6 x 8) l.C.*V' 
6 2107631 Presser Foot (Lower) :fl:ll:r::(""f) 
7 2107651 Presser Foot Stitch Tongue(Y5, Y6) m 
8 2107643 Finger Guard 7-( ~tJt.J- ~ 

9 000444 Washer '7 ';/ ~ "\7 

10 005036 Screw(1 /8-44 x 5.6) .LC.*V' 

1 1 2107670 Presser Foot Tape Guide :fl:lliT-/7J'-{ ~ 
12 001230 Screw(3/32-56 x 3.8) .LC.*V' 
13 0034535 Thread Chain Guide ~~;jj'-{ ~ 

14 004237 Screw(3/32-56 x 2.6) .LC.*V' 
15 2157040 Presser Foot Half-stay ~~~):\-

16 110050 Screw(M3.5-0.6 x 4.5) .LC.*V' 
17-1 2158045 Stitch Plate(Y5) ~t& 

17-2 2158044 Stitch Plate(Y6) ~~& 

18 2109009 Differential Feed Dog (Y) f!J)2S ') 1 

19 000538 Washer '7 ';/ ~ "\7 2 
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K2 DEVICE(l) K2 ~~(1) 20 

Ref.No Parts No. Description 1:] 

~ Amt. Req IJIJ 

1 2159901 K2 Device, Complete Set K2~~(~Jl.) 

2 2111050 Suction Pipe, Complete Set II&~~(*-!!) 
3 2111051 Suction Pipe II&~~*-~* 
4 310017 Oil Wick ~EBii5 
5 000755 Oil Wick Pin 1.1:.)(1::~ 

6 2111063 Suction Pipe Cover ll&~~:hJ\-

7 004237 Screw(3/32-56 x 2.6) 1.1:-*Y 1 
8 004404 Screw(3/32-56 x 5.1) 1.1:-*>'' 2 
9 2111055 Upper Trimming Knife ...t~ 

10 004131 Screw(1 /8-44 x 6) 1.1:-*Y 

1 1 004139 Screw(3/32-56 x 3) 1.1:-*>'' 2 
12 2111059 Lower Trimming Knife Holder Pin ""f~~ffll::~ 

13 2111056 Lower Trimming Knife ""f~ 

14 004236 Screw(3/32-56 x 4.2) 1.1:-*V' 
15 2111057 Lower Trimming Knife Driving Plate ""f~ ~li(itJf& 

16 2111062 Spring Sleeve ""f~J\-*_;;z I) -7 
17 2111 061 Lower Trimming Knife Pushing Spring ""f~EE~J\-* 
18 2111066 Spring Protect Washer ""f~J\-*'7 "J :SI"\' 
19 2111060 Washer '7 'Y :S/1' 
20 2111067 Air Shield Rubber ~~r~91lJJ 1.1: :1 b 

21 007623 Screw(9/64-40 x 5.3) 1.1:-*Y 2 
22 2111058 Lower Trimming Knife Guide Support ""f ~ tJ' -1 ~ ll)H;J~ 
23 110068 Screw(M4-0.7 x 8) 1.1:-*Y 
24 2101011 Lower Trimming Knife Guide ""f~:;lj'-{ ~ 

25 270001 Screw(l /8-44 x 3) 1.1:-*>'' 
26 0021451 Suction Power Control, C. Set II&~ I t.J~~~(*-!l) 
27 0021457 Suction Power Control Tube(lnner) ll&~lt.J~~~ 

28 0021456 Suction Power Control Tube II&~ I t.J m.l~~ 
29 001892 Screw(1 /8-44 x 2.9) ll:.-*>1' 
30 0021450 Nylon Hose 11&~17-.:z.-7 

31 2101059 Cloth Plate Spacer ?D.::Z/l..--1--.::Zr{--lj" 
32 110042 Screw(M3.5-0.6 x 4) 1.1:-*Y 2 

33 2151000 Suction Pipe Support ~~&~~mz1\f~ 
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K2 DEVICE(2) K2 ~~ (2) 21 

Ref. No Parts No. Description 1:1 ~ Amt. Req IJIJ 

1 2157062 Presser Foot, C. Set(04) :t£jli(il\fi) 1 
2 2157000 Presser Foot Hinge :t£jlii:::>'V' 1 
3 110004 Screw(M3.5-0.6 x 8) .tl:~V' 

4 2157020 Presser Foot (Lower) :t£jli(~) 

5 2157200 Presser Foot Stitch Tongue(04) m 
6 2107643 Finger Guard 71 >'ifjj'- ~ 
7 000444 Washer '7'/'~"V 

8 005036 Screw(l /8-44 x 5.6) .tl:~~' 

9 2107219 Thread Chain Guide ~~:ti-1 ~ 

10 004237 Screw(3/32-56 x 2.6) ll:~~)' 

1 1 2157040 Presser Foot Half-stay ~~:iEJt 

12 110050 Screw(M3.5-0.6 x 4.5) .tl:~V' 

13 2157072 Presser Foot, C. Set(04) :t£jli(il\fi) 

14 2157204 Presser Foot Stitch Tongue(04) m 
15 2157102 Presser Foot, C. Set(Y5) :t£jli(il\fi) 

16 2157205 Presser Foot Stitch Tongue(Y5) m 
17-1 2157121 Presser Foot, C. Set(Y5) :t£jli(il\fi) 

17-2 2157122 Presser Foot, C. Set(Y6) :t£jli(il\fi) 

18 2107631 Presser Foot(Lower) :t£13ICf) 
19-1 2107650 Presser Foot Stitch Tongue(Y5) m 
19-2 2107651 Presser Foot Stitch Tongue(Y6) m 
20 2107670 Presser Foot Tape Guide :t£13Ir-7ti'-1 ~ 

21 001230 Screw(3/32-56 x 3.8) .tl:~V' 

22-1 2157058 Presser Foot, C. Set(Y5, Y6) :t£jli(il\fi) 

22-2 2157083 Presser Foot, C. Set(Y8) :t£jli(il\fi) 

23-1 2157206 Presser Foot Stitch Tongue(Y5, Y6) m 
23-2 2157212 Presser Foot Stitch Tongue(Y8) m 
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C DEVICE C~N[ 22 

Ref. No Parts No. Description [J 

~ Amt. Req llll 

1 2109932 C Device, Complete Set c~~(il\13.) 

2 0033939 Hose Band(1 /4 inch) 71\-AJ\y ~(1/41Y7) 
3 1094011 Hose Nipple(PT1 /8 x 8) 71\-A-.:'Y:f)i.-

4 1097000 Regulator(AR2000-01 BG) t....:¥.::I.t....-5 
5 009960 Screw(M5-0.8 x 16) ll:~v· 2 
6 000669 Washer '7'Y~'V 4 
7 000600 Spring Washer A 7 1) y~''7 'Y ~'V 2 
8 000009 Nut T'Y 1-- 2 
9 1097001 Regulator Support t....:¥.::I. t...--5~11~ 1 

10 006905 Wood Screw(¢ 5.1 x 20) *~V' 2 

1 1 0010263 Connector(EC6-PT1 /8) :J~?$' 

12 1096000 Nylon Hose(4 x 6 x 2000mm) 71DY71\-A 

13 1298000 Air Valve, Complete Set I7/\Ji.-:f(il\fl.) 
14 0033938 Collar(6.4 x 13 x 9mm) I7 /\Jl- :1fi1Hib/\~t.J 7- 1 
15 005040 Screw(l1 /64-40 x 8.5) ll:~v· 5 
16 0033937 Return Spring I7 J\)1.- :11iUbJ\~ 

17 0033936 Air Valve Holder Iy /\Ji.-:1~1-;J.g. 

18 0033935 Air Valve Stop Iy /\Ji.-7'A 1-- 'Y /\ 

19 000334 Nut T'Y 1--

20 005505 Adjusting Screw(11 /64-40 x 16) IDU'f.i~v· 

21 1090133 T AC Valve, C. Set TAC/\JI.-:i(il\13.) 

22 0010052 TAC Valve TACJ\JI.-'::1 1 

23 000623 Gasket /'i.'Y :?fy 2 

24 0010112 Joint(l-4) *'** 2 

25 0010290 Connector(EFC6-PT1 /8) *'** 26 0010310 Venturi Tube /'{,yT .:I. I)~ 1 

27 0033940 Hose Band(3/8 inch) 71\-AJ\y ~(3/81Y7) 2 

28 1096004 Vinyl Hose(l2 x 18 x 1 500mm) 1:::'--JI.-71\-A 

29 1096005 Vinyl Hose(12 x 18 x 500mm) 1:::'--Jt-71\-A 1 

30 0011987 UL Clamp UL?7Y7 3 

31 009814 Wood Screw(¢ 3.1 x 20) *~v· 3 
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83 DEVICE 83~~ 23 

Ref. No Parts No. Description 1:1 ~ Amt. Req llll 

1 2109907 83 Device, C. Set 83~~(*13.) 1 
2 2101133 Back Tack Cutting Unit ~~"WJ I)~~ (*fl.) 1 
3 2101134 Thread Chain Cutting Knife Holder J.J~11B-
4 0023184 Thread Chain Cutting Knife JJ 
5 0023169 Thread Chain Cutting Knife Holder Spacer }]~1-JB-;z..~--fj" 1 
6 003637 Screw(1 /8-44 x 2.5) ll:-*V' 2 
7 004205 Screw(11 /64-40 x 18) ll:-*V' 
8 0024308 Thread Chain Holder ~~:IEfli. 
9-1 0023182 Thread Chain Holder Spring(Standard) ~~:IE!li./(*(~~) 
9-2 0033711 Thread Chain Holder Spring(with Stronger Pressure} ~~:IEfli./ (* (/ (-*EE~t. ') 

10 000361 Adjusting Nut ~~:IEfli./(*~lJJj- ':1 1-- 2 

1 1 000535 Washer '7 ':1 ~"V 

12 110044 Screw(M3-0.6 x 14) ll:-* >I' 
13 2101050 Cloth Plate ?o;z..::tL..--1--
14 0036905 Synchronizer Positioning Pin Jl"e>l'~ 3 7-l:::::.,t 
15 110009 Screw(M4-0.7 x 8) ll:-*V' 
16 0081848 Synchronizer Cushion JteV'~ 3 -j- C:::,t? ':1 ~ 3::.,; 

17 2157070 Presser Foot, C. Set(04) :ll!li(itll3.) 

18 2157000 Presser Foot Hinge :IEfli.t:::.,tV' 
19 110004 Screw(M4-0.7 x 8) ll:-*V' 
20 2157020 Presser Foot(Lower) :IEfli.(""f) 

21 2157204 Presser Foot Stitch Tongue(04) m 
22 2107643 Finger Guard 71 yjj'jj'- ~ 

23 000444 Washer '7 ':1 ~"V 

24 005036 Screw(1 /8-44 x 5.6) ll:-*V' 
25 0034535 Thread Chain Guide ~~;ff-{ ~ 

26 004237 Screw(3/32-56 x 1.7) ll:-*V' 
27 2157040 Presser Foot Half-stay "*~~Jt 
28 110050 Screw(M3.5-0.6 x 4.5) ll:-* >I' 
29 2158042 Stitch Plate(04) ~~ 

30 2109010 Differential Feed Dog irtj}iS I) 

31 2109011 Main Feed Dog f~J.ZS I) 
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SCl 0 DEVICE SClO~~ 24 

Ref.No Parts No. Description Cl ~ Amt. Req IJIJ 

1 2151067 Lint Removal Pipe ~~J\-17 1 
2 2151066 Pipe Clamp J\-1/~}EJ'\:/ ~ 2 
3 110094 Screw(M4-0.7 x 6) k.t-Y' 2 

4 2151059 Blowing Hole Screen rljz:ftf:l~Dt& 

5 2151057 Wind Guide Plate(Front) J!l~ pg t& (rti) 1 
6 110001 Screw(M4-0.7 x 5.4) k.t-~ 2 

7 2151058 Air Deflector J!l.IDiillit& 
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EXTRA PARTS !f-j '' .:li:~ D /.:E r:l 0):1 25 

Ref. No Parts No. Description [] 

~ Amt. Req llll 

1 2109070 Differential Feed Dog iftj~ I) 

2 2109074 Main Feed Dog 1~~1) 

3 2109072 Differential Feed Dog(04) iftj~ I) 

4 2109076 Main Feed Dog 1~~1) 

5 2150157 Presser Spring :fEll I./~* 

6 

7 
8 
9 

10 2109349 Lower Looper(Special coating) """f)[J-J\(~?*:::J-T-1 :::,;?') 

1 1 2151015 Cloth Plate(Right) Unit ? D ~ / 1..-- 1-- (;tl) (itlfi) 
12 110003 Screw(M3.5-0.6 x 6) 1.1:*~ 
13 000535 Washer '7 'Y ~"\' 
14 0020700 Edge Guide, Complete Set ¥3T:iEni(itlfi) 
15 110009 Screw(M4-0.7 x 8) l.C.*V' 
16 0022430 Edge Guide, Complete Set ¥3TJEni(itlfi) 
17 0022432 Edge Guide ¥3T:iEni 
18 001330 Screw(9/64-40 x 3.8) 1.1:*~ 
19 0022431 Edge Guide Swing-out Lever ~-1;::.;?·7'7 "1..-J~-

20 000172 Conical Spring Washer llll/~*'7 'Y ~"\' 

21 004150 Screw(l1 /64-40 x 5.2) 1.1:*~ 
22 000334 Nut -j- 'Y 1--

23 0022434 Edge Guide Swing-out Lever Holder ~-1 ;::.;?·yr'J 1-- 1..-J~-1&1\f.g. 

24 005506 Screw(l1 /64-40 x 8) 1.1:*~ 
25 0022433 EdgeGuideSwing-outleverHolderSupport :iEniJ&{\j".g. 
26 0022437 Edge Guide Swing-out Lever Stop 1..-J~-~~--'Y}\ 

27 001227 Screw( 1 /8-44 x 3.8) 1.1:*~ 
28 0022435 Edge Guide Positioning Pin :iEni~:iEt::Y 

29 0022436 Positioning Pin Holder Spring :iEni~;E t::;::.t:fEili.J~* 

30 001225 Screw( 1 /8-44 x 2.8) l.C.*V' 

31 110047 Screw(M4-0.7 x 1 0) 1.1:*~ 
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MICELLANEOUS SUPPORTING BOARD ~?-t&OOf* 26 

Ref. No Parts No. Description c ~ Amt. Req llll 

1 2150212 Belt Cover -"'Jl- ~ :t.JJ\- 1 
2 110015 Screw(M4-0.7 x 25) .lC.::t:.V' 2 
3 2150213 Supplementary Belt Cover ""J t- 1-- fi!Ht}J 1.J J \-
4 110013 Screw(M4-0.7 x 8) .lC.::t:.Y' 2 
5 2100339 Supporting Board ~?-~ 
6 000070 Hanging Nut r"f.,l)j-'y 1-- 4 
7 009861 Hanging Bolt(Semi-submerged only) fBI) Jj{J(- !-- (~).:t~O)(ilj.) 4 
8 2101450 Spacer(15mm) ~?-~A.-"'--fj" 4 
9 2101451 Spacer(5mm)(See the below) ~?-~.A-"'--fj"Cf~c~~) 4 

10 0020064 Supporting Board Rubber Cushion ~?-~::f.A~ 8 

11 000162 Washer(Semi-submerged) '7 'Y ~ "\7 (~)%~) 4 
11 000162 Washer(Full-submerged) '7 'Y ~ "\7 (~)%~) 12 
12 000016 Nut(Semi-submerged) T 'Y 1-- Wi:t~) 8 
12 000016 Nut(Full-submerged) T'Y H~i:t~) 24 
13 2100375 Chute(Upper) Support ~ :::1.- 1-- (..t)IUI.1ifa 1 
14 005624 Screw(M4-0.7 x 1 0) .lC.::t:.Y' 4 
15 2100337 Chute(Upper) ~:::1.- H..t) 
16 2100338 Chute(Lower) ~::L-1--CF) 1 
17 009864 Hanging Bolt(Full-submerged only) fBI) Jj{J(- !-- (~).:t~O)(ilj.) 4 
18 009871 Bolt(Full-submerged only) Jj{Jt-1-- (~).:t~O)(ilj.) 4 
19 0020057 SupportingBoardConnector(Full-submergedonly)~?-~~.I~(~).:t~O)(ilj.) 2 
20 0020045 SupportingBoardSieeve(Full-submergedonly) ~?-~.A 1) -7(~)%~0)(ilj.) 2 

21 2100336 Supplementary Chute Cover ~ :::1.- HiiHti.J:t.JJ\-
22 000538 Washer '7 'Y ~"\7 

23 140011 Wing Bolt(M4-0.7 x 6) 7 :~ '7 It{Jt-1--
24 2100374 Chip Receiver(Semi-submerged only) -wm~?-(~).:t~O)(ilj.) 1 
25 350007 Wood Screw(¢ 3.5 x 16) *-*Y' 2 
26 0020078 Idler, C. Set(for Left Footing Pedal) 71 ~7(*.13.) 
27 0020077 Idler Support 71 ~7IUI.1i~ 1 
28 009992 Screw(M4-0.7 x 1 0) .lC.::t:.V' 2 
29 0020076 Idler 71~7 1 
30 009995 Screw(M3-0.5 x 5) .lC.::t:.Y' 2 

31 2150175 Timming Gauge(AZ7000G-8) ~12.":///'1:/-V' 

32 000676 Spring Washer '7'Y~"V 4 

33 000666 Washer '7'Y~"V 8 

Note : Not necessary when the thickness of Table is 45mm. 
(ti:) .:;- -7· Jv(7)}J~ 45mm(7) C. ~ t;J::::f~o 
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THREAD STAND *-'-A .lL):::I 27 

Ref. No Parts No. Description [J 

~ Amt. Req llll 

1 9620694 Thread Stand, C. Set(4 Spools Type) *lz:~ (*-!!) (42ls;*ffll 
2 9620631 Column Cap :J7A:fi' "J7 

3 9620670 Column Pipe(Upper) :J 7 Al\17(...t) 
4 9620689 Thread Guide Holder(Large) tJ1 ~71\JL-9"(:k) 
5 911002 Screw(M4-0.7 x 20) 1.1:.~>1' 1 
6 911001 Screw(M4-0.7 x 12) ll:~Y' 3 
7 910001 Nut T"J 1-- 4 
8 9620673 Column Pipe Connector :J 7 Al\17*1*-¥ 1 
9 911006 Screw(M5-0.8 x 13) 1.1:.~>1' 2 

10 910000 Nut T"J 1-- 6 

11 9620675 Column Pipe(Lower) :J7Al\17Cfl 
12 930052 Washer '7'Y~i' 

13 930053 Spring Washer A 7 1) ":/7''7 'Y ~ i' 

14 910003 Nut(M 16-1.5) T'Y 1--

15 9620702 Thread Hanger(2 Spools Type) A[... 'Y ~J\"/:ti(22ls;*Jf.l) 4 
16 
17 9620700 Thread Eyelet 711...-•y" 4 
18 9620688 Thread Hanger Holder A 1...- 'Y ~ J\":/ :ti~:f 4 
19 911060 Screw(M6-1 x 15) 1.1:.~>1' 4 
20 9620691 Thread Guide Arm 1J'1 ~7-b 1 

21 9620690 Thread Guide Holder(Small) jJ'1 ~71\JL-9"(1j\) 

22 
23 9620678 Spool Cushion A 7-Ji.-? 'Y ~ 3 ":/ 4 

24 9620679 Spool Pin A7-JL-~ 4 

25 9620680 Spool Mat A7-Ji.-'?''Y !-- 4 

26 9620681 Spool Seat Disc ~?"llll. 4 

27 930055 Spring Washer A 7 1) ":/?"'7 'Y ~i' 4 

28 9620665 Thread Guide(5 Spools Type) A[... 'Y ~:ti1 ~(52ls;*Jf.l) 
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WARNING LABEL if15-7~J~ 

LABEL 
'?~)(., 

!$\cAUTION& 
Do not operate without eye guard 

and safety devices. 
Before threading, changing needle, 

cleaning etc. switch off main switch. 

111 < §Bt.l'<":l:ttJ'~9 ~a 
itiE:1*~it~~:)l:tZ" 
U~f'F~~9:QL:co 
il~~t)J::> Z"fJ'5~ 1ft 
ilL,~ ~~·:~~~t0)3C ... 
fi~~~~~~9:Qi:ca 

To open this cover. 
turn off power 
supply and wait 
more than 5 minutes 
before opening. 

~ 
7:t.i5±~ 
CAUTION 

& 
eli" ~B :+ ~ 
l15l /.DII. i:::J:. ,--.;:;," 

CAUTION 

Parts No. Description 

~- ~~ 

390140 CAUTION IN OPERATION 

390143 

390144 

390145 

390146 

390147 

DANGER : WARNING OF ELECTRIC SHOCK BY 
HIGH-VOLTAGE 

"Be sure to connect earth line". 

ROTATING-DIRECTION 
SYMBOL : CHECK CORRECT ROTATING 

DIRECTION 

EYE GUARD : TAKE CARE NOT CAUSE INJURY 
TO EYES 

BELT COVER : DO NOT INSERT FINGERS 

CAUTION FOR HIGH TEMPERATURE: 
DO NOT TOUCH STEPPING MOTOR AND 

390148 SOLENOID 
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29 
AZ7QQQG-8 Class LIST of MAIN SPARE PARTS(:!~$~ 1J A 1--) 

~ 
Needle Presser Presser Presser Stitch 
Clamp Foot, Foot Foot Tongue 

C. Set Hinge (Lower) 
s ~.Lt.;£ tijJI(*ID tfiJit:~~ tijJI(l') tfiJIO)ffi 

AZ7000G-04-8 2159106 2157086 2157000 2107030 2107004 

AZ7003G-04-8 2159106 2157050 2157000 2157020 2157200 

04-8/1<2 II 2157062 II II II 

04-8/83 II 2157070 II II 2157204 

04-8/83/1<2 II 2157072 II II II 

AZ7020G-Y5-8 2159106 2157057 2157000 2157020 2157205 

Y5-8/K2 II 2157102 II II II 

Y6-8 II 2157058 II II 2157206 

Y6-8/K2 II 2157103 II II II 

AZ7025G-Y5-8 2159106 2157118 2157000 2107631 2107650 

Y5-8/K2 II 2157121 II II II 

Y6-8 II 2157119 II II 2107651 

Y6-8/K2 II 2157122 II II II 

AZ7016G-02-8 2159106 2157185 2157002 0024505 0024506 

AZ7120G-Y5-8 2159106 2157058 2157000 2107020 2157206 

Y5-8/K2 II 2157102 II II II 

Y6-8 II 2157058 II II 2157206 

Y6-8/K2 II 2157103 II II II 

Y8-8 II 2157081 II II 2157212 

Y8-8/K2 II 2157083 II II II 

AZ7125G-Y5-8 2159106 2157119 2157000 2107631 2157651 

Y5-8/K2 II 2157122 II II II 

Y6-8 II 2157119 II II 2157651 

Y6-8/K2 II 2157122 II II II 
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TITead Stitch Differential Main Auxiliary Upper Lovver 
Chain A ate Feed Dog Feed Dog Feed Dog looper looper 
G.Jide 

~Jtj'..(f-! ~*& M~'J ~~·J /j~IJ blr-1\ l'Jlr-1\ 

------- 2158040 210900) 2109001 2109067 2109320 2109347 

0034535 2158041 2109005 2109006 2109067 2109320 2109347 

2107219 II II II II II II 

0034535 2158042 2109010 2109011 II II II 

2107219 II II II II II II 

0034535 2158043 2109005 2109006 2109067 2109323 2109347 

2107219 II II II II II II 

0034535 2158044 2109009 II II II II 

2107219 II II II II II II 

0034535 2158043 2109005 2109006 2109067 2109323 2109347 

2107219 II II II II II II 

0034535 2158044 2109009 II II II II 

2107219 II II II II II II 

0022156 2108017 2109017 2109018 2109019 2109320 2109347 

0034535 2158045 2109009 2109006 2109067 2109323 2109347 

2107219 II II II II II II 

0034535 2158044 II II II II II 

2107219 II II II II II II 

0034535 2158047 II II II II II 

2107219 II II II II II II 

0034535 2158045 2109009 2109006 2109067 2109323 2109347 

2107219 II II II II II II 

0034535 2158044 II II II II II 

2107219 II II II II II II 
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AZ7000G-8 

Parts No. Page No. Ref. No. Weight(g) 

000009 22 8 
000010 2 6 
000014 
000014 
000016 
000016 
000035 
000070 
000162 
000162 
000172 
000172 
000177 
000178 
000322 
000334 
000334 
000334 
000361 
000393 
000419 
000444 
000444 
000444 
000444 
000444 
000444 
000444 
000456 
000526 
000528 
000532 
000533 
000535 
000535 
000538 
000538 
000561 
000567 
000567 
000600 
000623 
000629 
000644 
000644 
000644 
000653 
000665 

4 42 
9 35 

26 12 
26 12 

6 26 
26 6 
26 11 

26 11 
14 34 
25 20 

4 9 
4 7 
4 26 

14 35 
22 19 
25 22 
23 10 

6 45 
13 30 
2 9 
8 42 

15 7 
18 11 
19 9 
21 7 
23 23 
13 41 

5 23 
11 38 

7 14 
14 27 
23 11 
25 13 
15 23 
26 22 
11 39 

6 48 
13 6 
22 7 
22 23 

9 26 
5 

4 25 
17 8 

4 30 
14 9 

INDEX 

Parts No. Page No. Ref. No. Weight(g) 

000666 26 33 
000669 11 6 
000669 
000676 
000688 
000690 
000726 
000755 
000932 
000933 

001123 
001196 
001203 
001225 
001225 
001227 
001228 
001230 
001230 
001230 
001330 
001331 
001892 
001900 

003636 
003637 
003637 
003637 

004097 
004106 
004131 
004131 
004138 
004139 
004150 
004150 
004204 
004205 
004236 
004237 
004237 
004237 
004237 
004237 
004237 

22 6 
26 32 

7 27 
11 34 

1 36 
20 5 
16 20 
16 21 

4 
14 43 

2 21 
14 42 
25 30 
25 27 
16 16 
15 20 
19 12 
21 21 
25 18 
14 37 
20 29 

6 23 

5 22 
10 

2 23 
23 6 

8 45 
14 45 
16 6 
20 10 
16 10 
20 11 
14 33 
25 21 
16 14 
23 7 
20 14 

8 39 
15 10 
16 8 
18 14 
19 14 
20 7 

Page= 1 

Parts No. Page No. Ref. No. Weight(g) 

004237 21 10 
004237 23 26 
004404 20 8 

005036 
005036 
005036 
005036 
005036 
005036 
005036 
005040 
005075 
005345 
005505 
005506 
005624 

006035 
006444 
006816 
006861 
006905 

007006 
007619 
007623 

009624 
009814 
009861 

8 43 
14 16 
15 8 
18 12 
19 10 
21 8 
23 24 
22 15 

30 
6 31 

22 20 
25 24 
26 14 

4 24 
14 48 

22 
13 29 
22 10 

14 28 
14 46 
20 21 

14 31 
22 31 
26 7 

009864 26 17 
009871 26 18 
009960 22 5 
009992 26 28 
009995 26 30 

0010052 22 22 
0010112 22 24 
0010263 22 11 
0010290 22 25 
0010310 22 26 

0011987 22 30 

0020004 15 
0020005 1 16 
0020016 2 22 
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AZ7000G-8 

Parts No. Page No. Ref. No. Weight(g) 

0020045 26 20 
0020057 26 19 
0020064 26 10 
0020076 26 29 
0020077 26 27 
0020078 26 26 
0020118 4 6 
0020137 1 29 
0020271 8 44 
0020350 11 44 
0020401 12 18 
0020491 14 2 
0020496 7 13 
0020538 11 36 
0020538 13 44 
0020700 25 1 4 

0021450 20 30 
0021451 20 26 
0021456 20 28 
0021457 20 27 

0022156 16 7 
0022215 4 46 
0022430 25 16 
0022431 25 19 
0022432 25 17 
0022433 25 25 
0022434 25 23 
0022435 14 40 
0022435 25 28 
0022436 14 41 
0022436 25 29 
0022437 25 26 
0022443 14 4 7 
0022444 1 4 49 
0022445 14 32 
0022446 14 36 
002244 7 14 38 
0022448 14 39 

0023169 23 5 
0023182 23 9-1 
0023184 23 4 
0023473 12 26 
0023580 16 22 

0024083 4 4 

INDEX 

Parts No. Page No. Ref. No. Weight(g) 

0024084 4 3 
0024095 2 25 
0024130 15 21 
0024130 19 
0024156 4 14 
0024156 14 56 
0024157 4 5 
0024157 14 55 
0024308 23 8 
0024421 16 5 
0024446 2 20 
0024503 16 15 
0024505 16 4 
0024506 16 9 

0030255 4 13 
0030748 13 27 

0031111 4 8 
0031831 13 9 

0032604 6 34 
0032879 23 
0032919 7 24 
0032952 4 12 
0032962 4 11 

0033024 3 14 
0033627 1 24 
0033711 23 9-2 
0033935 22 18 
0033936 22 17 
0033937 22 16 
0033938 22 14 
0033939 22 2 
0033940 22 27 

0034293 11 49 
0034535 8 38 
0034535 15 9 
0034535 18 13 
0034535 19 13 
0034535 23 25 
0034867 14 25 

0036905 23 14 

0060297 14 51 

Page= 2 

Parts No. Page No. Ref. No. Weight(g) 

0060297 15 15 
0060297 16 28 

0068202 1 1 29 
0068517 3 15 

0080503 1 3 26 

0081848 23 16 

0093090 5 7 
0093303 4 37 
0093864 7 16 

0095027 11 8 

100000 11 40 
100001 1 13 
100001 8 23 
100001 17 2 
100002 11 5 
100073 8 2 

110001 4 22 
110001 6 29 
110001 7 21 
110001 24 6 
110002 4 43 
110002 6 36 
110002 9 36 
110003 2 28 
110003 25 12 
110004 7 15 
110004 8 34 
110004 12 3 
110004 14 12 
110004 15 3 
110004 16 3 
110004 18 5 
110004 19 5 
110004 
110004 
110006 
110009 
110009 
110009 
110009 
110009 

21 3 
23 19 

6 18 
4 36 
6 27 
9 12 

10 14 
23 15 
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AZ7000G-8 

Parts No. Page No. Ref. No. Weight(g) 

110009 25 15 
110011 
110012 
110012 
110012 
110012 
110012 
110012 
110012 
110013 
110013 
110013 
110013 
110013 
110013 
110013 
110015 
110016 
110016 
110017 
110026 
110026 
110031 
110033 
110035 
110036 
110038 
110042 
110044 
110045 
110045 
110046 
110047 
110047 
110048 
110050 
110050 
110050 
110050 
110050 
110050 
110050 
110053 
110054 
110064 
110064 
110064 
110065 

6 33 
12 

2 11 
3 9 
7 18 
8 8 

15 22 
19 2 

1 33 
2 2 
3 7 
4 2 
4 20 
6 46 

26 4 
26 2 

18 
11 43 
11 45 

4 44 
12 33 

14 
11 26 

7 12 
10 17 
14 8 
20 32 
23 12 

6 
13 32 
7 26 

14 50 
25 31 

3 3 
8 36 

14 53 
15 12 
18 7 
19 16 
21 12 
23 28 
13 45 
2 32 
3 19 

12 2 
17 7 

8 22 

INDEX 

Parts No. Page No. Ref. No. Weight(g) 

110068 20 23 
110070 
110071 
110073 
110076 
110094 
110106 

120006 
120006 
120006 
120006 
120006 
120010 
120013 
120017 
120017 
120027 
120049 
120049 
120049 
120049 
120049 

130001 
130002 
130003 
130003 
130020 

140000 
140001 
140002 
140003 
140004 
140011 
140012 
140014 

150004 

160001 
160001 
160001 
160001 
160001 
160001 
160001 

12 24 
9 17 
4 29 
2 8 

24 3 
2 15 

6 6 
7 6 
9 5 

10 5 
11 2 

8 17 
9 32 
1 28 
8 20 

12 12 
6 2 
7 2 
9 2 

10 2 
13 4 

9 16 
12 15 

3 25 
12 35 

4 40 

11 17 
1 1 1 1 
10 12 

6 13 
9 21 

26 23 
14 5 

7 30 

3 10 

8 
5 4 
8 31 
9 10 

11 33 
12 37 
13 3 

Page= 3 

Parts No. Page No. Ref. No. Weight(g) 

160002 6 4 
160002 7 4 
160002 9 23 
160003 6 8 
160003 
160003 
160003 
160007 
160007 
160007 
160007 
160016 
160027 

170032 
170045 
170060 
170065 

180001 
180002 
180002 
180003 
180014 

190001 
190015 
190016 
190088 

210009 

270001 

300000 
300004 
300008 
300008 
300008 
300040 
300043 
300106 

310001 
310005 
310017 
310065 
310073 

7 8 
10 8 
12 29 
5 2 
8 26 

11 21 
12 10 

6 19 
5 14 

2 5 
8 11 
4 34 
8 15 

8 12 
12 23 
16 24 
12 28 
10 18 

11 41 
2 13 
4 10 
8 1 

9 30 

20 25 

11 4 
1 27 
6 12 
9 20 

10 11 
16 25 

34 
10 19 

6 42 
6 40 

20 4 
9 28 

13 20 
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AZ7000G-8 

Parts No. Page No. Ref. No. Weight(g) 

310089 6 16 
310089 
310090 
310105 
310109 

320008 
320008 
320009 
320012 
320016 

330000 
330008 

340061 

350007 

390183 
390204 
390205 

910000 
910001 
910003 

911001 
911002 
911006 
911060 

9 24 
13 42 

4 18 
5 25 

6 47 
1 3 1 1 
13 23 
13 46 
13 47 

3 17 
3 16 

8 6 

26 '25 

2 16 
2 18 
2 17 

27 10 
27 7 
27 14 

27 6 
27 5 
27 9 
27 19 

930052 27 12 
930053 27 13 
930055 27 27 

1090133 22 21 

1094011 22 3 

1096000 22 12 
1 096004 22 28 
1096005 22 29 

1097000 22 4 
1097001 22 9 

1 298000 22 1 3 

INDEX 

Parts No. Page No. Ref. No. Weight(g) 

2049401 35 

2100006 1 
2100009 7 22 
2100011 1 7 
2100012 9 
2100014 3 
2100032 13 43 
2100035 3 
2100037 3 21 
2100047 3 4 
2100050 14 17 
2100052 14 19 
2100088 9 3 
2100088 10 3 
2100098 5 34 
2100099 8 25 
2100105 5 17 
2100117 5 19 
2100134 17 3 
2100136 6 11 
2100137 6 7 
2100138 6 14 
2100144 6 3 
2100145 6 32 
2100152 6 39 
2100160 17 11 
2100161 7 7 
2100161 9 9 
2100161 10 7 
2100162 7 5 
2100164 
2100165 
2100166 
2100167 
2100168 
2100173 
2100174 
2100176 

7 1 1 
7 10 
7 25 
7 28 
7 29 
7 3 
7 19 
6 15 

2100177 16 26 
2100189 8 28 
2100192 8 21 
2100199 8 30 
21 0021 1 1 0 1 0 
2100215 10 1 
2100215 17 14 
2100218 17 16 

Page =4 

Parts No. Page No. Ref. No. Weight(g) 

2100219 10 9 
2100221 9 19 
2100227 9 15 
2100229 4 38 
2100241 11 14 
21 00242 1 1 1 3 
21 00243 1 1 1 5 
2100244 11 16 
2100248 11 9 
2100249 11 10 
2100251 11 3 
2100252 11 28 
2100253 11 30 
2100256 11 35 
2100257 11 46 
2100259 11 48 
2100262 11 31 
2100263 11 37 
2100264 11 47 
21 00266 1 1 1 2 
2100267 11 32 
2100269 11 27 
2100271 11 42 
2100272 5 29 
2100275 12 21 
2100276 12 22 
2100277 12 19 
2100278 12 20 
2100279 12 27 
21 00280 1 2 1 6 
21 00283 1 2 1 3 
2100284 12 17 
2100288 11 20 
2100289 12 25 
2100318 3 8 
2100336 26 21 
2100337 26 15 
2100338 26 16 
2100339 26 5 
2100346 16 23 
2100349 14 6 
2100353 14 7 
2100354 14 4 
2100374 26 24 
2100375 26 13 
2100385 14 
2100502 6 28 
2100518 8 19 
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AZ7000G-8 

Parts No. Page No. Ref. No. Weight(g) 

2100533 6 41 
2100534 2 27 
2100535 6 43 
2100536 6 44 
2100538 
2100580 
2100642 
2100642 
2100667 

2 19 
8 5 
5 36 
6 20 
9 25 

2100671 11 22 
2100672 11 23 
2100673 11 24 
2100674 11 25 
2100851 9 34 
2100854 9 33 
2100856 2 31 
2100861 3 13 
2100864 20 
2100865 12 1 
2100866 12 4 
2100867 12 5 
2100868 12 8 
2100869 12 6 
2100870 12 7 
2100872 5 15 
2100873 3 23 
2100874 3 24 
2100875 1 26 
2100884 9 18 
2100890 9 37 
2100892 9 27 
2100895 13 40 
2100896 13 39 
2100899 6 5 
2100900 9 1 
2100902 10 6 
2100903 
2100918 

9 22 
3 20 

2100921 3 2 
2100928 13 18 
21 00929 1 3 1 9 
2100957 13 15 
2100961 3 11 

2101011 20 24 
2101020 14 30 
2101021 14 29 
2101022 14 44 

INDEX 

Parts No. Page No. Ref. No. Weight(g) 

2101026 14 24 
2101027 14 23 
2101050 23 13 
2101059 20 31 

2101133 23 2 
2101134 23 3 
2101416 17 12 
2101418 17 13 
2101435 14 3 
2101450 26 8 
2101451 26 9 

2107004 14 14 
2107030 14 13 
2107219 18 16 
2107219 21 9 
21 07631 15 17 
2107631 19 6 
2107631 21 18 
2107640 14 15 
2107643 8 41 
2107643 15 6 
2107643 18 10 
2107643 19 8 
2107643 21 6 
2107643 23 22 
21 07650 1 5 18-1 
21 07650 21 19-1 
2107651 19 7 
2107651 21 19-2 
21 07670 1 5 19 
21 07670 19 11 
2107670 21 20 

2108015 16 13 
2108016 16 11 
2108017 16 12 

2109000 14 21 
2109001 14 22 
2109005 12 30-1 
2109006 12 31 
21 09009 1 2 30-2 
2109009 18 2 
2109009 19 18 
2109010 23 30 
2109011 23 31 

Page= 5 

Parts No. Page No. Ref. No. Weight(g) 

2109017 16 17 
21 0901 8 1 6 1 8 
21 0901 9 1 6 1 9 
2109067 12 32 
2109070 25 
2109072 25 3 
2109074 25 2 
2109076 25 4 
2109320 14 54 
2109320 15 14 
2109320 16 27 
2109323 9 29 
2109347 10 15 
2109349. 25 10 
2109907 23 
2109932 22 

2110026 
2110027 
2110181 

3 6 
3 5 
5 3 

2110183 5 6 
2110184 5 5 
211 0261 13 14 

2111050 20 2 
2111051 20 3 
2111055 20 9 
2111056 20 13 
2111057 20 15 
2111058 20 22 
2111059 20 12 
2111060 20 19 
2111 061 20 17 
21 1 1 062 20 1 6 
2111063 20 6 
2111066 20 18 
2111067 20 20 

21 19323 1 7 1 7 

2121234 17 9 

2129420 2 29 

21 5001 5 1 11 
2150017 3 18 
2150018 2 4 
2150019 7 20 
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Parts No. Page No. Ref. No. Weight(g) 

2150020 7 17 
2150021 7 23 
2150022 3 12 
2150023 
2150024 
2150025 
2150026 
2150030 
2150031 
2150032 
2150034 
2150035 
2150038 
2150039 
2150040 
2150041 
2150042 
2150043 
2150044 
2150045 
2150046 
2150047 
2150048 
2150049 
2150050 

2 10 
2 12 
2 14 

19 
4 16 
4 17 
4 19 
4 35 
6 37 
5 10 
5 16 
5 24 
5 26 
5 32 
5 18 
5 30 
5 31 
5 27 
5 28 
5 21 
5 20 
5 35 

2150051 6 17 
2150053 6 10 
2150054 6 9 
2150056 13 37 
2150057 6 24 
2150058 6 25 
2150060 7 9 
2150063 12 9 
2150064 11 1 
2150065 11 18 
21 50066 1 1 1 9 
2150067 12 34 
2150069 3 22 
2150069 5 33 
2150070 9 6 
2150075 9 8 
2150075 11 7 
2150096 5 9 
2150102 13 28 
2150104 13 2 
2150105 6 1 
2150106 4 31 
2150107 4 32 

INDEX 

Parts No. Page No. Ref. No. Weight(g) 

2150108 4 33 
2150114 4 27 
2150115 4 23 
2150116 4 15 
2150124 4 21 
2150125 2 7 
2150130 9 11 
2150139 8 24 
2150140 8 27 
2150141 8 29 
2150142 8 16 
2150143 8 13 
2150144 8 18 
2150148 8 10 
2150149 8 3 
2150150 6 49 
2150155 8 9 
2150156 8 7 
2150157 25 5 
2150158 8 46 
2150159 8 4 
2150175 26 31 
2150202 13 21 
2150207 13 22 
2150209 5 12 
2150210 1 2 
21 5021 1 1 4 1 8 
2150212 26 1 
2150213 26 3 
2150214 5 
2150225 9 4 
2150226 10 4 
2150255 17 5 
21 50256 1 7 1 0 
21 50258 1 7 1 5 
2150259 17 1 
2150283 4 28 
2150287 17 
2150289 12 14 
21 50290 1 2 1 1 
2150291 12 36 
2150325 13 31 
21 5041 5 1 7 1 8 
2150418 17 6 
2150422 4 45 
2150423 4 41 
2150424 10 13 
2150425 4 39 

Page =6 

Parts No. Page No. Ref. No. Weight(g) 

2150428 7 1 
2150429 
2150430 

9 13 
9 31 

2150602 17 4 
2150710 13 24 
2150712 5 11 
2150713 13 25 
2150714 13 
21 50722 1 3 1 2 
2150723 13 7 
21 50724 1 3 1 0 
21 50725 1 3 1 6 
21 50726 1 3 1 7 
2150727 2 1 
2150728 2 24 
2151000 20 33 
2151015 25 11 
2151054 1 21 
2151055 2 26 
2151056 1 32 
2151057 24 5 
2151058 24 7 
2151059 24 4 
2151066 24 2 
2151067 24 

2157000 8 33 
2157000 14 11 
2157000 15 2 
2157000 18 4 
2157000 19 4 
2157000 21 2 
2157000 23 18 
2157002 16 2 
2157020 8 37 
2157020 15 4 
2157020 18 8 
2157020 21 4 
2157020 23 20 
2157040 8 35 
2157040 14 52 
21 57040 1 5 1 1 
2157040 18 6 
2157040 19 15 
2157040 21 11 
2157040 23 27 
2157050 15 1 
2157057 8 32-1 
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Parts No. Page No. Ref. No. Weight(g) Parts No. Page No. Ref. No. Weight(g) Parts No. Page No. Ref. No. Weight(g) 
2157058 8 32-2 3100061 13 33 
2157058 18 3-1 3100129 5 8 
2157058 21 22-1 3100329 13 35 
2157062 21 3100345 13 34 
2157070 23 17 3100370 6 38 
2157072 21 13 3100370 13 8 
2157081 18 3-2 3100371 13 13 
2157083 21 22-2 
2157086 14 10 6200114 9 14 
2157102 21 15 
2157118 15 16-1 9620631 27 2 
2157119 15 16 2 9620665 27 28 
2157119 19 3 9620670 27 3 
2157121 21 17-1 9620673 27 8 
2157122 21 17-2 9620675 27 1 1 
2157185 16 1 9620678 27 23 
2157200 15 5 9620679 27 24 
2157200 21 5 9620680 27 25 
2157204 21 14 9620681 27 26 
2157204 23 21 9620688 27 18 
2157205 8 40-1 9620689 27 4 
2157205 21 16 9620690 27 21 
2157206 8 40-2 9620691 27 20 
2157206 18 9-1 9620694 27 
2157206 21 23-1 9620700 27 17 
2157212 18 9-2 9620702 27 15 
2157212 21 23-2 
2157651 15 18-2 

2158040 14 20 
2158041 15 13 
2158042 23 29 
2158043 6 30-1 
2158044 6 30-2 
2158044 18 1-2 
2158044 19 17-2 
2158045 18 1 -1 
2158045 19 17-1 
2158047 18 1-3 

2159106 6 21 
2159206 6 35 
2159207 10 16 
2159901 20 1 

2160051 9 7 
2160122 4 
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